Bulletin 145
TURBO MOLECULAR PUMP PARTS PRICE LIST

June 1, 1975

SARGENT-WELCH
SCIENTIFIC COMPANY
VACUUM PRODUCTS DIVISION

GENERAL OFFICES
7300 N. Linder Avenue
Skokie, lllinois 60076: Phone: 312 677-0600

CANADA
285 Garyray Drive
Weston, Ontario M9L 1P3: Phone: 416 741-5210



41-4079

CRESCENT RETAINING RING 3/4

UNIT
NO. ITEM PRICE
41-2481 O-RING 3-5/8 x 4 x 3/16 1.00
41-2487 O-RING 3/4 x 1x 1/8 25
41-2489 O-RING 1-3/4x2x 1/8 .75
41-3901 ROTOR DISC IST STAGE RIGHT SCREWING 19.00
41-3902 ROTOR DISC 1ST STAGE LEFT SCREWING 12.00
41-3903 ROTOR DISC 2ND STAGE RIGHT SCREWING 17.50
41-3904 ROTOR DISC 2ND STAGE LEFT SCREWING 14.00
41-3905 STATOR DISC 1ST STAGE RIGHT SCREWING 17.00
41-3906 STATOR DISC IST STAGE LEFT SCREWING 19.00
41-3907 STATOR DISC 2ND STAGE RIGHT SCREWING 12.00
41-3908 STATOR DISC 2ND STAGE LEFT SCREWING 19.00
41-3914 ROTOR SHAFT 465.00
41-3928 COVER 47.00
41-3929 ROTOR DISC SPACER RING 13.00
41-3930 ROTOR NUT 23.00
41-3931 FRONT BEARING LOCK NUT 13.00
41-3932 BACK BEARING LOCK NUT 30.00
41-3934 ROTOR BEARING 50.00
41-3935 BALANCING SCREW 1.85
41-3936 STATOR DISC SPACER RING 10.00
41-3937 STATOR DISC SPACER TUBE 140.00
41-3967 BACK BEARING ADJUSTING NUT 47.50
41-3968 LOCKING PLATE 1.50
41-3969 BACK PRESSURE PLATE 85.00
41-3970 FRONT PRESSURE PLATE 85.00
41-3972 CLAMP BOLT 8.00
41-3973 O-RING 7-3/4 x 8-1/4 x 1/4 3.50
41-3974 O-RING 6-3/4 x 7-1/4 x 1/4 4.50
41-3975 O-RING 5-3/4 x 6-1/4 x 1/4 2.50
41-3978 O-RING 11/16 x 13/16 x 1/16 60
41-3979 O-RING 5/16 x 7/16 x 1/16 75
41-3983 DRIVE SHAFT BEARING RIGHT 5.00
41-3984 TRANSMISSION HOUSING COVER 7.50
41-3991 THRUST SPRING .50
41-3992 FRONT RETAINER PLATE SPRING 40
41-3993 DRIVE SHAFT BEARING LEFT 5.50
41-3996 OIL LEVEL INDICATOR WINDOW 5.00
41-4000 PLUG WITH O-RING 2.00
41-4005 RETAINING RING INTERNAL 7/8 1.25
41-4008 MOTOR PIVOT RING 30.00
41-4009 PIVOT ROD COLLAR 2.50
41-4011 EYE BOLT 7.00
41-4014 EYE BOLT STUD 5.00
41-4015 SPHERICAL WASHER 3/8 6.00
41-4016 OIL FLOW INDICATOR BRACKET 53.00
41-4017 OIL FLOW INDICATOR COVER 5.00
414018 SEAL RIGHT 11/16 x 7/8 100
41-4019 OIL FLOW INDICATOR TUBE 2.50
41-4020 OIL FLOW INDICATOR SUBASSEMBLY 89.00
41-4023 UNION 5.00
41-4024 CONNECTOR 2.00
41-4041 CONNECTOR 1/4 TUBE 5.00
41-4051 PIPE PLUG 1/16-27 2.50
41-4052 OUTLET CONNECTION TUBE 5.00
41-4054 OUTLET CONNECTION SUB ASSEMBLY 400.00
41-4056 INTAKE NIPPLE 1/2”” DIAMETER 32.00
41-4058 INTAKE NIPPLE BODY 10.00
41-4059 INTAKE NIPPLE NUT 3.00
41-4060 SQUEEZE COLLAR 4.00
41-4061 RETAINING RING 7/8 .50
41-4062 INTAKE NIPPLE PLUG 2.50
41-4063 O-RING 1/2 x 11/16 x 3/32" 40
41-4066 FIL. HD. SCREW 8-32 x 1-3/8 75
41-4067 FIL. HD. SCREW 8-32 x 1/4 .go
25



NO. ITEM PRICE
41-4080 TIMING BELT $ 12.00
41-4082 BELT GUARD ASSEMBLY 70.00
41-4083 OIL DELIVERY TUBE ASSEM. - BACK 80.00
41-4086 INSULATOR BUSHING 30
41-4092 BELT GUARD STUD 3.75
41-4093 KNURLED THUMB NUT 5.50
41-4094 ELBOW, 5/16 TUBE, S.S. 50.00
41-4095 TEE, 5/16 TUBE, S.S. 75.00
41-4096 NUT 5/16 TUBE 5.00
41-4097 SLEEVE 5/16 TUBE 3.00
41-4098 ELBOW, 3/8 TUBE 8.00
41-4099 TEE 3/8 TUBE 14.00
41-4100 BRAZE SEAL NUT 3/8 TUBE 6.00
41-4101 BRAZE SEAL SLEEVE 3/8 TUBE 3.50
41-4102 BRAZE SEAL NUT 1/4 TUBE 4.50
41-4103 BRAZE SEAL SLEEVE 1/4 TUBE 3.00
41-4104 CAP 3/8 TUBE : *10.00
41-4105 OIL DRAIN ASSEMBLY 45.00
41-4106 COOLANT TUBE ASSEMBLY 40.00
41-4110 COOLANT TUBE 25.00
41-4111 O-RING 1/4 TUBE 2.00
41-4112 O-RING 5/16 TUBE .50
41-4113 O-RING 3/8 TUBE 2.50
41-4117 OIL DELIVERY TUBE, BACK INLET 26.00
41-4120 OIL DRAIN TUBE 22.00
41-4126 RUBBER GROMMET 1.00
41-4128 SPRINGS 7.00
41-4129 SCREWS 1.00
41-4130 RETAINER 15.00
41-4131 SLEEVE 1/4 TUBE SIZE 1.00
41-4132 OIL INDICATOR SLEEVE 3.50
41-4134 PRESSURE REGULATING VALVE 75.00
41-4135 DEHYDRATOR 18.00
41-4136 STRAINER 11.00
41-4139 REDUCING NUT 1/2 TO 3/8 1.50
41-4141 FREON F-12 (12 OZ. CAN) 4.00
41-4145 VALVE CONNECTING BODY 25.00
41-4146 COUPLING PLUG 3/4 12.00
41-4148 INTAKE NIPPLE TUBE 30.00
41-4149 HIGH VACUUM ANGLE TUBE 250.00
41-4151 OUTLET FLANGE 50.00
41-4153 QUICK VACUUM COUPLING 65.00
41-4156 SNAP-IN BLANK 1/2” 25
41-4157 TUBE STOP 6.00
41-4160 OUTLET COVER 45.00
41-4162 SHORT NUT 1/4” TUBE 1.25
41-4173 CHECK VALVE ASSEMBLY 16.00
41-4180 OIL FILTER BODY 16.00
41-4181 OIL FILTER COVER 15.00
41-4182 OIL FILTER ELEMENT 1.25
41-4184 OIL DELIVERY TUBE, BACK OUTLET 4.00
41-4186 REDUCER 3/8 FEMALE x 1/4 MALE 6.00
41-4188 FLAT WASHER 5/8 BOLT SIZE 1.00
41-4189 NUT (HEAVY) 5/8-11 1.50
41-4207 VACUUM GAUGE 12.00
41-4212 CABLE CLAMP 3/32-4 15
414213 CABLE CLAMP FOR 5/16 15
414215 MOTOR PULLEY 38.00
41-4216 DRIVE BELT 8.00
41-4217 DRIVE MOTOR 1/3 HP 3 PHASE 230 V 215.00
41-4218 SEAL RING 1.50
41-4219 SEAL RING 1.50
41-4231 TETROSEAL 11/16 x 13/16 x 1/16 .50
41-4232 ROTOR DISC IST STAGE RIGHT SCREWING 96 TEETH 36.00
41-4233 ROTOR DISC IST STAGE LEFT SCREWING 96 TEETH 36.00



UNIT

NO. ITEM PRICE
41-4234 STATOR DISC IST STAGE RIGHT SCREWING 88 TEETH $ 36.00
41-4235 STATOR DISC IST STAGE LEFT SCREWING 88 TEETH 48.00
41-4257 CAPILLIARY CONNECTING TUBE ' 12.00
41-4258 REAR PLATE COOLANT LINE 11.00
41-4261 OIL DELIVERY TUBING - FRONT INLET 32.00
41-4262 OIL DELIVERY TUBE - FRONT OUTLET 7.00
41-4263 OIL DELIVERY TUBE ASSEMBLY, FRONT 72.00
41-4267 FLANGE, INLET A 225.00
41-4275 GEAR L.H. HELICAL 75.00
41-4276 INLET SCREEN 10.00
41-4279 TRANSMISSION PUMPDOWN LINE 200.00
41-4284 REDUCING COUPLING 3/4 x 1/2 3.00
41-4289 TRANSMISSION PUMPOUT FITTING W/O-RING 5.00
41-4290 FRAME 550.00
41-4292 PUMP STAND 90.00
41-4297 FORELINE MANIFOLD 530.00
41-4298 VALVE CONNECTING TUBE 15.00
41-4302 FLEXIBLE FORELINE INLET BELLOW 92.00
41-4304 BELT GUARD FOR 3102D 22.00
41-4305 CONTROL PANEL SUPPORT 3102D 7.00
41-4306 CASTERS 24.00
41-4307 MOUNTING BASE 46.00
41-4308 SWIVEL NUT ELBOW 90 50.00
41-4309 DRIVEN PULLEY 41.00
41-4312 ADJUSTING SCREW 10.00
41-4313 WASHER 2.25
41-4314 LEVELING PAD $ 9.75
41-4316 SEAL CARTRIDGE ONLY 68.00
41-4317 O-RING 1-1/8 x 1 x 1/16 50
41-4319 CARTRIDGE ASSEMBLY - STEEL 5/16 245.00
41-4322 SPACER 2.00
41-4326 TRANSMISSION PUMPDOWN LINE FOR D’ MODELS 175.00
41-4328 STATOR DISC SET LEFT WITH SPACERS 460.00
41-4329 STATOR DISC SET RIGHT WITH SPACERS 460.00
41-4330 ROTOR DISC SET WITH SPACERS - LEFT 350.00
41-4331 ROTOR DISC SET WITH SPACERS - RIGHT 350.00
41-4332-R GEAR TRANSMISSION ASSEMBLY 665.00
41-4333 SLEEVE 2.50
41-4334 ARROW-DECAL TRANSFER FOR 3102D 1.50
41-4335 ROTOR ASSEMBLY 2100.00
41-4338 WASHER 30
41-4339 OILER 15.00
41-4340 PUMPDOWN INSTRUCTION PLATE 3.00
41-4341 WOODRUFF KEY NO. 4 15
41-4342 CONTROL PANEL (3102D) 650.00
41-4343 O-RING 5/8 x 1/2 4 25
41-4361 INLET FLANGE COVER PLATE 11.00
41-4365 TRANSMISSION HOUSING - MACHINED 230.00
41-4367 DRIVE SHAFT 60.00
41-4369 SEAL CARTRIDGE BODY 40.00
41-4372 RETAINER PLATE 3.50
41-4376 OIL LEVEL INDICATOR WINDOW 10.00
41-4377 DRIVEN PULLEY 48.00
41-4378 OIL FLOW WINDOW 5.00
41-4380 COVER OIL LEVEL WINDOW 2.50
41-4381 FLANGE 1/4 PIPE THREAD 10.00
41-4382 BLANK FLANGE 6.75
41-4386 MOTOR DAMPER BRACE 18.00
41-4387 PUSH ROD 1.50
41-4388 MOTOR DAMPER BRACE ASSEMBLY 30.00
41-4389 RUBBER CAP WITH CORD GRIPS 10.00
41-4393 OIL FLOW WINDOW COVER 50.00
41-4580 - TETRA SEAL 2-1/8 x 2-1/4 x 1/16 11.50
41-4581 FLANGE GASKET 2” A VS 9.00
41-4582 OIL SUB-ASSEMBLY 28.00



UNIT

41-4974

NO. ITEM PRICE
41-4591 OUTLET CONNECTION SEAL 1.50
41-4700 90 BX BOX CONNECTOR 1.50
41-4704 WATER FITTING 5.35
41-4705 WATER FITTING WITH O-RING 8.50
41-4706 MALE ELBOW 45 FLARE END 1.50

41-4707 45 SWIVEL NUT CONNECTOR 2.00 .
' 41-4709 SPRING WASHER .50
41-4716 COOLANT TUBE ASSEMBLY 44.50
41-4718 REFRIGERATOR CONDENSING UNIT 500.00
414721 STRAINER INLET TUBE 4.00
41-4723 DEHYDRATOR INTAKE LINE 11.50
41-4724 SUCTION LINE 18.00
41-4726 LOWER COOLANT LINE-TOP 26.00
41-4727 LOWER COOLANT LINE ASSEMBLY 45.25
41-4729 CONDENSING UNIT 275.00
41-4730 OIL CATCHER ASSEMBLY-BACK 85.00
41-4731 OIL CATCHER ASSEMBLY-FRONT 85.00
41-4732 SPRING WASHER 20
414743 O-RING 1-3/8 x 15/16 x 3/32 35
41-4744 O-RING 3/4 x 15/16 x 3/32 25
41-4754 OUTLET MANIFOLD COVER 240.00
41-4756 INNER FACE SEAL, CARBON 11.50
41-4757 INNER FACE SEAL, METAL 19.00
41-4758 CONE 19.00
41-4759 SPRING 6.00
41-4760 SEAL RING 7.50
41-4763 PUSH ROD 2.50
41-4764 MOTOR DAMPER BRACE ASSEMBLY 27.50
41-4766 ROTOR ASSEMBLY FOR 3120 1500.00
41-4770 WINDOW FILTER SCREEN STAINLESS STEEL 100 MESH 2.00
41-4771 SNAP RING 2.00
41-4772 HOUSING FOR 3120 505.00
41-4773 MOUNTING BASE-FRONT FOR 3120 95.00
41-4774 MOUNTING BASE-BACK FOR 3120 100.00
41-4776 OUTLET MANIFOLD GASKET 3120 3.50
41-4779 STATOR DISC SPACER ASSEMBLY 3120 75.00
41-4780 OIL DRAIN TUBE ASSEMBLY FOR 3120 45.50
41-4789 FLANGE GASKET BLANK 4.50
41-4790 FLANGED GASKET 18.00
41-4796 QUICK DISCONNECT BODY FOR 3120 19.00
41-4797 SPACER FOR 3120 5.00
41-4798 DRIVE BELT 3115 & 3120 9.00
41-4800 BLIND FLANGE 3” AVS FOR 3120 31.00
41-4801 SPEEDSERT .75
41-4805 STUD SELF-THREADING 16.00
41-4807 TETRASEAL 3-1/8 x 3-3/8 1.00
41-4808 TETRASEAL 1-3/4 x 1-7/8 75
41-4811 THRUST RING FRONT 73.00
41-4812 THRUST RING-BACK 70.00
41-4818 TRANSMISSION PULLEY-40T 42.50
41-4819 ELBOW 1/8 MPT TO HOSE 5.00
41-4820 OIL OVERFLOW HOSE FOR 3120 4.00
41-4821 STATOR DISC SET WITH SPACER-LEFT 245.00
41-4822 STATOR DISC SET WITH SPACER-RIGHT 245.00
41-4825 SWIVEL CASTER FOR 3120D 21.00
41-4900 TETRASEAL 5/8 1.50
41-4903 OIL FILTER ASSEMBLY 22.00
41-4912 MOTOR PULLEY-45T 55.00
41-4913 DRIVE MOTOR 1/2 HP 115 V 1 PHASE 200.00
41-4939 O-RING 12 x 12-1/2 x 1/4 11.00
41-4970 ROTOR ASSEMBLY FOR 3115 1925.00
41-4971 ROTOR DISC SET WITH SPACER-LEFT 230.00
41-4972 ROTOR DISC SET WITH SPACER-RIGHT 230.00
414973 ROTOR DISC SPACER 48.00
STATOR DISC SET WITH SPACERS 225.00



NO. ITEM _ PRICE
41-4975 STATOR DISC SPACERS ASSEMBLY $ 140.00
41-4976 SPACER RING FOR 41-4975 50.00
41-4977 SPACER ROD 6.00
41-4978 STATOR DISC SET WITH SPACERS-LEFT 300.00
41-4979 LEG ASSEMBLY-RIGHT 30.00
41-4980 LEG 13.00
41-4981 FOOT 6.50
41-4982 LEG ASSEMBLY-LEFT 30.00
41-4986 OUTLET MANIFOLD GASKET FOR 3115 1.50
41-4987 OUTLET MANIFOLD BLOCK FOR 3115 82.50
41-4990 OUTLET MANIFOLD TUBE ASSEMBLY FOR 3115 35.00
41-4991 FLANGE 15.00
41-4992 TUBE 7.50
41-4993 BRASS TUBE 1-5/8 x 6-1/8 5.00
41-4994 SOLDER ELBOW 90 7.50
41-4995 1-1/2 BLIND FLANGE FOR 3115 14.00
41-5001 BACK COVER FOR 3115 54.00
41-5003 O-RING 6-1/4 x 6-1/2 x 1/8 20.00
41-5006 O-RING 11 x 11-1/2 x 1/4 11.00
41-5008 SCREW MALE & FEMALE 8.50
41-5043 Z CLAMP ASSEMBLY FOR 3120D 10.00
41-5044 ANGLE CLAMP FOR 3120D 10.00
41-5047 BASE FOR 3120D 350.00
41-5051 OIL FLOW WINDOW 27.00
41-5052 OIL FLOW INDICATOR PRESS RING 8.00
41-5071 TUBE BRASS 14.00
41-5072 FOREPUMP CONNECTOR FOR 3120D 48.00
41-5073 TUBE BRASS 35.00
41-5075 FLANGE BRASS 15.00
41-5076 TUBE BRASS FOR 41-5072 2.00
41-5077 TRANSMISSION PUMPOUT TEE FOR 3120D 29.00
41-5081 OUTLET MANIFOLD TEE 1-5/8 16.00
41-5082 OUTLET MANIFOLD TEE FOR 3115 105.00
41-5083 90 STREET ELBOW 1/2” 2.50
41-5085 ANGLE FOR 41-5043 4.00
41-5086 ANGLE FOR 41-5043 4.50
41-5088 ADAPTER FOR 3120D, 3103D 20.00
41-5089 TUBE FOR 41-5088 5.00
41-5115 MAGNETIC SHAFT SEAL (41-5307) . 120.00
41-5116 O-RING 11/32 x 1/2 x 5/64 (41-5307) 2.50
415120 O-RING 5/8 x 3/4 x 1/16 (41-5307) 2.50
41-5121 ADAPTER RING 1.25
41-5122 SPACER 1.00
41-5159 OIL FLOW WINDOW COVER 65.00
41-5161 OIL RETURN TUBE 22.00
41-5162 OIL RETURN-BRAZED ASSEMBLY 50.00
41-5181 DRIVEN PULLEY 45.00
41-5191 MOTOR, 1/3 HP 3 PHASE 230V 60 HZ 250.00
41-5192 O-RING 7 x 7-1/4 x 1/8 (3116) 8.00
41-5193 THREADED STUD 5/16-18 x 1-3/4 75
41-5228 PRESSURE REGULATOR VALVE 20.00
41-5229 FOAM FILTER 30
41-5232 OUTLET MANIFOLD GASKET 3.50
41-5233 OUTLET MANIFOLD ASSEMBLY 250.00
41-5234 HOUSING ASSEMBLY 550.00
41-5240 TRANSMISSION ASSEMBLY 750.00
41-5241 DRIVE MOTOR FOR 3106 $240.00
41-5242 ROTOR ASSEMBLY FOR 3106 2400.00
41-5246 FRONT COVERPLATE ASSEMBLY 400.00
41-5247 BACK COVERPLATE ASSEMBLY 485.00
41-5248 THRUST RING-FRONT 60.00
41-5249 THRUST RING-REAR 55.00
41-5251 TURBO MOTOR-SINGLE PHASE 240.00
41-5252 BLANK INLET FLANGE FOR 3106 49.25
41-5255 BELT GUARD 52.00
41-5256 MOUNTING BASE 47.50



UNIT

NO. ITEM PRICE
41-5258 OIL TUBE BRAZEMENT-REAR 49.00
41-5259 OIL TUBE-FRONT 8.50
41-5260 OIL TUBE BRAZEMENT-FRONT 21.00
41-5266 OIL RETURN LINE BRAZEMENT 80.00
41-5272 OIL DRAIN LINE BRAZEMENT 75.00
41-5275 STATOR DISC SET WITH SPACERS LEFT 375.00
41-5276 STATOR DISC SET WITH SPACERS RIGHT 375.00
41-5290 MOTOR PULLEY 55.00
41-5291 TIMING BELT 140 TEETH 60.00
41-5293 CAP 5/16 TUBE 13.00
41-5299 INSULATING GASKET 1.50
41-5307 MAGNETIC SEAL GROUP-3/8 130.00
41-5310 OIL TUBE BRAZEMENT-REAR 40.00
41-5323 BLANK BRASS FLANGE-3" 48.00
41-5325 FLAT WASHER 3/8 x 1-1/16 x 1/16 50
41-5327 CUSHION PATCH 1 x 1x 1/16 20
41-5332 6’ BLIND FLANGE SS 250.00
41-5334 DRIVE BELT FOR 3117 15.00
41-5338 OIL TUBE BRAZEMENT REAR 52.00
41-5339 OIL TUBE REAR 52.00
41-5340 OIL TUBE BRAZEMENT-REAR 80.00
41-5364 ADAPTER THRUST RING 30.00
41-5402 COOLANT LINE FLARED ASSEMBLY 23.00
41-5403 REFRIG. TUBE 7.50
41-5404 COOLANT TUBE 20.00
41-5405 PRESSURE PLUG 1/8-27 3.50
41-5407 BLANK BRASS FLANGE 1-1/2” 15.00
41-5410 O-RING 11.00
41-5411 O-RING 1-1/4 x 1-7/16 1.25
41-5412 BOTTOM COVER FOR 3115 120.00
41-5414 INLET FLANGE - BLANK SS 360.00
41-5421 MOUNTING SPACER FOR 3116D 16.00
41-5425 THROTTLE VALVE SUB-ASSEMBLY 140.00
41-5432 STATOR INLET-SPACER ASSEMBLY 140.00
41-5439 CARTRIDGE ASSEMBLY-STEEL 3/8 245.00
41-5450 CARTRIDGE ASSEMBLY-BRASS 3/8 235.00
41-5452 FLANGE GASKET 3.50
41-5457 CAPILLARY TUBE ASSEMBLY 135.00
41-5460 5/16 MAGNETIC SHAFT SEAL 105.00
41-5463 O-RING 1-1/16 x 1-1/4 2.50
41-5464 RETAINING RING METAL .75
41-5471 FLANGE & BELLOWS ASSEMBLY 120.00
41-5472 1-5/8” COUPLING FOR 3115 3.00
41-5473 CAP .75
41-5475 MANIFOLD ADAPTER ASSEMBLY 56.00
41-5479 MAGNETIC SEAL GROUP-5/16 115.00
41-5498 SEALASTIC FITTING 9.00
41-5531 STEEL BEARING MOUNT 35.00
41-5538 ELASTIC STOP NUT 4.00
41-5539 PLATED ELBOW 1/4 TUBE 10.00
41-5540 PLATED ELBOW 3/8 TUBE 10.50
41-5556 SMALL SPUR GEAR 29.00
41-5558 LARGE SPUR GEAR 58.00
41-5575 ADAPTER RING 33.00
41-5576 WASHER SS 13/16 x 1-1/2 x 1/8 2.50
41-5638 O-RING 2 x 2-1/8 x 1/8 75
41-5639 ROTOR BEARING 65.00
41-5642 MALE NUT 5.00
41-5667 END CAP 55.00
41-5923 KEY 3/32x 3/32x9/16 2.00
41-5957 O-RING 1/4”” TUBE 2.00
41-5958 O-RING 3/8” TUBE 2.00
41-5961 OUTLET TUBE 20.00
41-5963 CROSSOVER TUBE 65.00
41-5972 BLIND FLANGE 15.00
41-6000 PUMPOUT FLANGE ASSEMBLY 65.00



NO. ITEM

41-6011 FLANGED OUTLET ADAPTER |

41-6024 FLANGED ELBOW CONNECTION

41-6128 FLANGE TAPPED 1/8 PT

41-6331 GREASE FILLED SYRINGES

41-6432 OIL INDICATOR COVER PLATE

41-6433 O-RING FOR 3/4

41-6434 O-RING FOR 1-3/8

41-6435 2 OZ. MOBIL 28 RED GREASE

41-6436 PLUG

2-00-1403 BIND HD STL SCREW 6-32 x 3/16

2-00-1404 BIND HD MACH SCREW 6-32 x 1/4

2-00-1606 BIND HD MACH SCREW 8-32 x 3/8

2-00-1608 BIND HD SCREW 8-32 x 1/2

2-00-2406 FIL HD MACH SCREW 6-32 x 3/8

2-00-2610 FIL HD SCREW 8/32 x 5/8

2-00-2612 FIL HD SCREW 8-32 x 3/4

2-00-2620 FIL HD SCREW 8-32 x 1-1/4

2-00-6412 SOCKET HD CAP SCREW 6-32 x 3/4

2-00-6603 SOCKET HD STEEL SET SCREW 8-32 x 1/16

2-00-6708 SOCKET HD STEEL CAP SCREW 10-32 x 1/2

2-00-9708 SOCKET HD SET SCREW 10-32 x 1/2

2-01-0310 HEX HD STEEL CAP SCREW 5/16-18 x 5/18

2-01-0314 HEX HD STEEL CAP SCREW 3/8-16 x 7/8

2-01-0516 HEX HD STEEL CAP SCREW 3/8-16 x 1

2-01-0520 HEX HD STEEL CAP SCREW 3/8-16 x 1-1/4

2-01-0532 HEX HD STEEL CAP SCREW 3/8-16 x 2

2-01-0852 HEX HD STEEL CAP SCREW 5/8-11 x 3-1/4

2-01-6104 HEADLESS SOCKET HD SET SCREW 1/4-20 x 1/4
2-01-6108 SET SCREW

2-01-6344 SOCKET HD CAP SCREW 5/16-18 x 2-3/4

2-01-6356 SOCKET HD CAP SCREW 5/16-18 x 3-1/2

2-01-9104 HOLLOW HD SET SCREW 1/4-20 x 1/4

2-01-9108 SOCKET HD SET SCREW 1/4-20 x 1/2 STAINLESS STEEL
2-09-1202 SELF TAPPING SCREW STICK 1-72 x 1/8

2-10-8603 SET SCREW 8/32 x 3/16

2-20-0610 HEX HD MACH SCREW 8-32 x 5/8 STAINLESS STEEL
2-20-1403 BIND HD SCREW 6-32 x 3/16 STAINLESS STEEL
2-20-1608 BIND HD SCREW 8-32 x 1/2 STAINLESS STEEL
2-20-2610 FIL HD SCREW 8-32 x 5/8 STAINLESS STEEL

2-20-2612 FIL HD SCREW 8-32 x 3/4 STAINLESS STEEL

2-20-2620 FIL HD SCREW 8-32 x 1-1/4 STAINLESS STEEL
2-21-0114 HEX HD CAP SCREW 1/4-20 x 7/8

2-21-0120 HEX HD CAP SCREW 1/4-20 x 1-1/4 STAINLESS STEEL
2-21-0620 HEX HD CAP SCREW 1/2-13 x 1-1/4 STAINLESS STEEL
2-21-0624 HEX HD CAP SCREW 1/2-13 x 1-1/2 STAINLESS STEEL
2-21-0640 HEX HD CAP SCREW 1/2-13 x 2-1/2 STAINLESS STEEL
2-21-6112 SOCKET HD CAP SCREW 1/4-20 x 3/4 STAINLESS STEEL
2-21-6120 SOCKET HD CAP SCREW 1/4-20 x 1-1/4

2-21-6316 SOCKET HD CAP SCREW 5/16-18 x 1 STAINLESS STEEL
2-21-6324 SOCKET HD CAP SCREW 5/16-18 x 1-1/2 STAINLESS STEEL
2-21-6348 SOCKET HD CAP SCREW 5/16-18 x 3 STAINLESS STEEL
2-21-6356 SOCKET HD CAP SCREW 5/16-18 x 3-1/2 STAINLESS STEEL
2-31-2521 HEX STEEL NUT 3/8-16

2-31-3319 HEX STEEL NUT 5/16-18

2-31-9000 JAM NUT 1/2-13

2-31-9001 JAM NUT 3/4-16

2-35-3800 HEX NUT 5/16-18

2-36-0200 ELASTIC STOP NUT 1/4-28

2-36-5600 ELASTIC STOP NUT 3/8-24

2-51-9301 JAM NUT STAINLESS STEEL 5/15-18

2-52-0112 HEX NUT 1/4-20 STAINLESS STEEL

2-61-0300 IRON WASHER 5/16 BOLT SIZE

2-61-0500 FLAT WASHER 3/8 BOLT

2-61-0793 FLAT WASHER .7651 x 15/16

2-62-0432

LOCK WASHER STEEL SPLIT NO. 6




NO. ITEM PRICE
2-62-0631 SPLIT LOCK WASHER NO. 8 .10
2-63-0356 LOCK WASHER .10
2-63-0593 SPLIT STEEL LOCK WASHER 3/8 BOLT .10
2-64-0400 LOCK WASHER NO. 6 SHAKEPROOF .10
2-64-0600 SHAK EPROOF LOCK WASHER NO. 8 .05
2-69-6108 SPLIT LOCK WASHER NO. 8 .05
2-69-7004 FLAT WASHER 1/4 BOLT STAINLESS STEEL .10
2-69-7016 WASHER 1/2 BOLT STAINLESS STEEL .40
2-69-9901 SPLIT LOCK WASHER 1/4 BOLT STAINLESS STEEL 15
2-69-9902 SPLIT LOCK WASHER 5/16 BOLT STAINLESS STEEL 15
2-69-9904 SPLIT LOCK WASHER 1/2 BOLT STAINLESS STEEL 25
2-91-8104 HEADLESS SET SCREW 1/4:20 x 1/4 .25

4-40-0400

OIL FLOW BALL 1/8 DIA.




PRICES ARE SUBJECT TO CHANGE WITHOUT NOTICE.

ORDERS ARE SUBJECT TO ACCEPTANCE AT SKOKIE, ILLINOIS, U.S.A.
AT PRICES PREVAILING AT TIME OF SHIPMENT.

EXCISE TAXES OR OTHER GOVERNMENTAL CHARGES WILL BE ADDED
WHEREVER APPLICABLE.

DELIVERY DATES ARE ESTIMATED AND CANNOT BE GUARANTEED.

TERMS: NET 30 DAYS
F.O.B. SHIPPING POINT

e SARGENT-WELCH SCIENTIFIC COMPANY

7300 NORTH LINDER AVENUE, SKOKIE, ILLINOIS 60076




- B SARCESS0CEA0000A00000000083 5200052000 0RAAN LA SL2AA0SIRAANNCASN 224N RAGASARAIILIAANIARALALISAALENIRAAAINAAGLINLC00922C0522000000020000900000900000000C¢29R080- -

SARGENT-WELCH

SCIENTIFIC COMPANY
VACUUM PRODUCTS DIVISION

ORDER BLANK

PLEASE PRINT OR TYPE

DO NOT WRITE IN THIS SPACE

CUSTOMER ORDER NO. ORDER DATE DATE TO SHIP
TERMS: NET 30 DAYS ORDER SHOULD BE
F.0.B. SKOKIE, ILL. SIGNED 8Y DULY
AUTHORIZED OFFICIAL
AUTHORIZED SIGNATURE
SHIP TO SOLD TO
NAME TITLE COMPANY
COMPANY ATIENTION
ADDRESS ADDRESS
cIY COUNTY ciY COUNTY
STATE ZIP STAIE paT
— —— e — e e ——ee,— e
QUANTITY fTEM NUMBER DESCRIPTION UNIT PRICE AMOUNT

1I



AMOUNT

UNIT PRICE

DESCRIPTION

ITEM NUMBER

a

QUANTITY




